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JIS
IS Marking

System

JIS Mark Certificate

Certification ID No. AT MY 08 001

‘Under Section 1of Anticle 23 of the Industnal Standardization Law of Japan, this

certificate is issued to :

1. Certified Factory

Name HeveaBoard Berhad
Addiess Lot 1942 Batu 3, Jalan, Tampin, Gemas, Negeri, Sembilan,

Malaysia, 73400

2. Certified ltems

Designated Item, Number, Litle grade classification of Japanese industrial Standard

JIS A 5908 Particleboard
JIS A 5908 Particteboard
JIS A 5908 Particleboard
JIS A 5908 Particleboard

RS 13 U F**

RS 13 U Forss
DO 13 UF***
DO 13 U Fre*

Certification Date (Contract Date): 26-Oct-08

I“.' )
(S

—— — -
Executive Director

24 feg]2eS
Date t

ATCA is a Registered JIS Mark Certification Body under Japanese Industrial Standardisation Law. Registration Number 000801
ATCA is located at Unit 3/106 Fison Ave, West, Eagle Farm, Qld, Australia, 4009,

S 1

HG AND CERTINCATION

C |
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Certification for Japanese Industrial Standards

IS) 1A st it o i o

Daiken Sarawak Sendirian Berhad. B¢

PERREALIESE 3 T 4B 1 HITK &, FRdoL By
L HEERE~OBEERIA L ET,

w i & 5

BIAMBEDOKARCAR
f* B -

BhILEMOLHH
WAL/ D JIS & B

B E 0o K 4

TRROPBEROLH
+ Lot2069, Block26, Kidurong Industrial Estate, Kemena

Pit #® Hh

AL
TCMY07001

Daiken Sarawak Sendirian Berhad.
Lot2069, Block26, Kidurong Industrial Estate, Kemena
Land District 97000 Bintulu, Sarawak, Malaysia.

- RRAERX
: JIS A 5905

s MERR

Daiken Sarawak Sendirian Berhad. Kidurong factory

Land District 97000 Bintulu, Sarawak, Malaysia.

[SRREDOME |, (B~ —2FDFAR . [MERFEHOFER | ROTHROFENZOWTIE
H 2P 22 1008 & 1B R BT X 5.

ROE B B B
A % WM B

2007412 H 20 H
2022412 H 19 H

—gmzn SEM AR > —

Japan Testing Center for Construction Materials

WHARH R X H AAGIRS 0T T B34




Annex to Certification for Japanese Industrial Standards
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Annex to Certification for Japanese Industrial Standards
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Date of Issue : December 4, 2018
JIS Mark Scheme

Certificate of Compliance

Licensee : PT.SUMATERA PRIMA FIBREBOARD

Address : KM.28 DESA PALEM RAYA, INDRALAYA, SOUTH
SUMATERA-INDONESIA

Certification Number : JQID06001

This is to certify that the following product which the above licensee applied for has been
complied with the requirements specified in Japanese Industrial Standards (JIS) and relevant
| Ordinance of JIS Mark Scheme.

JIS Number concerning Certification  : JIS A 5905

Designation of Industrial and : Fiberboards
Mincral Products for Certification
(Division of Certification)

Type or Grade specified in JIS / : Refer to Attached APPENDIX.

Range of Certification

Factory or Business establishments concerning Certification
Designation : PT. SUMATERA PRIMA FIBREBOARD
Address : KM.28 DESA PALEM RAYA, INDRALAYA, SOUTH
SUMATERA-INDONESIA
Basis Provision of the Relevant Law concerning Certification
Clause 1 of Article 23 of the Industrial Standardization Law

Date of the Certification Agreement : December 11, 2006
Date of Expiry : December 10, 2021

Application Deadline for Periodic Certification Maintenance : June 19, 2021

Surveillance for Renewal of Above Date of Expiry

Tl Mebagaihl

NORIAKI KOBAYASHI
President

JAPAN QUALITY ASSURANCE ORGANIZATION
Qursrganization isregistered as an Scereduied 1-25, Kandasudacho, Chiyoda-ku, Tokyo, Japan

Cyrtiffcation Bodv in accordance with the
Stpuldtivon of Indwtrial Standariization Law
Secradiietion Number: 040501

IMPORTANT NOTIGE: To be conjunction with anached APPENDIX. This certiftcate shall not be reproduced except in full, without the prior written approval of our organizasion.



JEA

APPENDIX

Certificate No. : JQID06001-006
: December 4, 2018

Date of Issue

Pagc 1 of 1

Classification

Classification according to
conditions of face and back

Classification
according to
bending
strength

Classification
according to
adhesive

Classification

according to

{ormaldehyde
emission quantity

Classification
according (o
incombustibility

MDF

Basis

MDF

Ordinary
MDF

Structural MDF

Polished
board

Type U

Fx¥ fevlos

Fe i

Fyrir

TypeM

Falr e v v

Fervewr

Fiest

Not applied

Type 25

Type U

F¥ v Yo ¥e

Fye fovy

Frw

Type M

E¥ess Yovy

Feveik

Fie s

Not applied

Type 15

Type U

F3% e vest

Fye v ¥

Fievr

Type M

Fiesrirye

Fesrir

Fyrr

Not applied

Type 30

Type M

Foesesese

Fyevese

Not applicd

Type 25

Type M

FYeveve ik

Fyevesy

Not applied

05 10 D2081002
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CQ/ MULU ceritication

international

PT. MUTUAGUNG LESTARI

=4

2y

Ak Gk

TREEEERITOWVWTIZ, BAEKERIE
BT AEE (B2 5FEEE17553)
FE30XRE1IEH OHRBIZESE, RIEL-

ZEEFET B,

[

. BEREOLH
BAE ORSE#1T 5 TROLH
3. FiEH

g

4. HEAT 5 ERBHEE

5. BT 3RIOHITRHERE

2 & 4 B R =E B B
Abre Ty ARFY BIXS2H
AVFXVTERE BYVYTH THyZBR 16953
FIVEAD h» :I—ivin o 33,5 No. 19

BF4vHYy FLri— LR RS
AT 4 Hy Faorri— LR HNeH I8

A FXRVTHENE 90244 BRI 70 =H v HFATH F<
FYVTER RZAft FZ RV Afrv=an RFI@EY
BIRD B ERHHE

Y3 0%E3H290 BHAEEERHEE683%

BRSOV T OEESRE SO EOE IR
EE3053H2 98 BHKELEETHE68TE

6 IRt ORIEHAS Lo TFr VRFY EHXeH
7. EBRGEOEERUTES
=25 &R
: =5 REFS | BER | BGE | REEOADH =
| 353 T
|o FEEIR MALQ/PO1-LF/004 | 20064288 258 ‘ - It
o PFEAE HESR MALQ/PO1-LF-IRI004 | 200645 8 A 25 H A\
s 322 U— RERASK MALQ/P02/004 2006428 A 258 P
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PT KATINGAN TIMBER CELEBES

BONDING AND FORMALDEHYDE EMISSION TEST DATA

(Mathod JAS 2014}
- — >
Trui— HAME OF SHIPPER : PT. KATINGAN TIMEER CELEBES
JAST EEE AR NG, : Mal &/P gl r/0os
ety GONTRACT HO. : SBM-58I3ST
e NAME OF VESSEL MV, MERATUS MAKASSAR V.18085
HEFAR ) DATE oF PRODUCTION T JUN 17, 2018
HiRERB DATE OF TEST 1 JUN 19. 2018
=Ll DESTINATION : DgK-7
] NAME OF PRODULT ; Pbweod for Ganeral Uza [LEE)}
A ZRIAR _ SZE/FLY 1 145 MM X 320 ¥ 1830 / ¥ PLY
o] TYPE QF GLUE i Tar4s
Q = GRADE ; G-2Ps
Q MRS METHOD OF TEST :JAS METHADE
1 ERERH Continuz boiling tas: 8, AF—S el T Srazming Lreatmant tust
4 AF—RL TR Cyele staaming taat [t S Fat and cald wakar Immerslon test
4. EEME Vagum/Pregsurs trastment tazt 7. WEA R Normpl sdhssive slrength tast
4. KAWEL Eyele belling taz
BONDING TEST (FREmsiE) A B FORMALDEHYDE EM[SSION VALUE
Seipla 1 z 3 4 MIN. AVE, CRLLT LT E)
LEFT 5.5 =N/mm2 181 1,88 176 1.83 178 1,58 1 08 mpsL
WLF me 20 20 10 i pis} 15 2 a1 /1
MIDLE 3.5=N/mm2 1.50 1.45 125 1.41 125 1.41 L g/
W Rzt 29 20 10 20 1) 16 A me/L,
RigHT S.5=N/mm2 1.76 1.81 1.50 1.48 148 1,68 AVE. C.1 mgyl
W= w0 10 20 i 10 13 MAX B0 rwlt,
= Juos
NO.4 SS=N/mm2 DGE PASSED
WE=% (2D
NOS E5=N/mmz MGISTURE GONTENT
WP=% (RHRF)
Nag 2.5=N/mm32 1 10.50 %
W e % 2 11.00 %
NOLT 58=H/mm2 3 11,60 3
WE=% 4 %
JUIGE
HuDeR PASSED _ PASSER
@2 HE)
5
s TOTAL JUDGMENT (HREieze PASSED
HWF=FEE
Nakta Hot Prozz Tempsrature 115° G=118° C
TESTED BY KABAG LAB

el g
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i ] E
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Fo Y% ZEH F¥r i 05mg/L LAF 0.7mg/L LLF
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